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ArcelorMittal Poland S A,
Oddziat w Dabrowie: Gomiczej
al. J. Pit sudskiego 92 .

AD2 i

Mllé.L TEST REPORT

2011

Dabrowa Géricza, 16.09.2011

A

ASTM -A% 6-07
B802-803 BDS-B11

Heavy channels C m X 15,3 length.

ASTM A992/ASTM A572

41-308 Dabrowa éopncu | s as/ne N 1000804559 ArcelorMittal
A06.1 i
Purchaser: ARC%B.ORMITI’AL coM} ERCIAL SECTIONS § A
4221 ESCH-SUR-ALZ Luksemburg / Luxembourg / Luxemburg
56 RUE DE wxemeouf«; 66 RUE DE LUXEMBOURG
A0B.2
Address: Laimlna v Placa Comerclail, S. A. de
64000 Monteivay  Melsyk 7 Mexico 7 Moxiko
Oampo 250 Pte, Piso &, Letra A, Ce
No of purchase on;letf Contract No Manuf, Order No/Pos Delivery Note Wagon No
A07 Cr
4500025785 :7 PLI277839653/11-10306964 20006772/000001 61185879 825154994818
ORDER: 4sooozs?lsfs LOT: ALTAMIRA PREBON: 1700013250/1
801 Accordiig Classlfication standards Toleranca standards

ASTM A 6407

12200,00 mm steei grade: A992/A572GR50 Steel SILICON KILLED.

807 Heat ; Bundles/Pieces { 813 Weight
113309 a2 / 192 52,870 t
122329 Q. 11 ¢ 16 4,440 t
Total

13/ 208 57,310 ¢

cr1c02  Chemical composition [%]
807 C Mn Si P S Cu Cr Ni Al N2 Mo Nb V Ti 8 Pb As B O H2 CEV
Heal .

143309 0,55 0,70 0,208 ';a,ozz' 0,013 0.04 0,07 0,02 0,603 0,0052 0,004 0,004 0025 0,000 0,005 0,600 0,002 0,0003 0,28
122329 0,34 o7t 6,213 f,tn.ma 0,013 003 007 003 0,003 0,0041 0,003 0,001 0,025 0,000 0,003 0,000 0,002 0,002 0,28
Mechanical properties

897 ci1 ; c12 13 073 c44 c44, €42 - Work of fracturs

TENSILE TEST CHARPY IMPACT TEST [J]
Heat Ys vmzi urs &. EL YSIUTS YSO2/UTS  Prowidth Temp. Test 1 Test 2 Test 3 avarage test
Mpa)  (Mpal.  [Mpa)  [mm] % kv imm] %

113309 463,0 . 530,0 200 (200 0,87
113309 459,0 | 5280 200 1220 0,87
122329 407,0 o 509,0 206 (18,0 0,80
122329 409,0 517.0 200 (185 0,79

201 Statement of compliance: The producer gudrantees that deliversd goods are In accordance with the conditions of the order.
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